SUMMARY PAGE

Name of Facility;  City of Cornelia — Cornelia WPCP
NPDES Permit No.: GA0021504

This is a modification of the NPDES permit for the Cornelia WPCP, The facility is permitted to discharge
up to 3.0 MGD to the South Fork Mud Creek tributary to Mud Creek tributary in the Chattahoochee
River Basin. The permit is being modified to include the cumulative annual maximum total phosphorus
effluent limit to comply with the waste load allocation listed in the December 2017 Final Total Maximum
Daily Load Evaluation for Lake Lanier in the Chattahoochee River Basin for Chlorophyll a.

The permit was placed on public notice from July 30, 2019 to August 30, 2019.

Please Note The Following Changes to the Proposed NPDES Permit From The Existing Permit:
[...]
the Director for a hearing within 30 days of notice of the action.

SEVERABILITY

The provisions of this permit are severable. If any permit provision or the application of any permit
provision to any circumstance is held invalid, the provision does not affect other circumstances or
the remainder of this permit.

PREVIOUS PERMITS

All previous state wastewater permits issued to this facility for construction or operation are revoked
by the issuance of this permit. The permit governs discharges from this facility under the National
Pollutant Discharge Elimination System (NPDES).



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESQURCES Page 21 of 25
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0021504
PART III

A. APPROVED INDUSTRIAL PRETREATMENT PROGRAM FOR PUBLICLY OWNED TREATMENT
WORKS (POTWs)

1.

The permittee's approved pretreatment program shall be enforceable through this permit. The
permittee shall also comply with the provisions of 40 CFR 403.

The permittee shall administer the approved pretreatment program by:

a.

Maintaining records identifying the character and volume of pollutants contributed by
industrial users to the POTW.

Enforcing and obtaining appropriate remedies for noncompliance by any industrial user with
any applicable pretreatment standard or requirement defined by Section 307(b) and (¢) of the
Federal Act, 40 CFR Part 403.5 and 403.6 or any State or local requirement, whichever is
more stringent.

Revising the adopted local limits based on technical analyses to ensure that the local limits
continue to prevent:

1. Interference with the operation of the POTW;

2. Pass-through of pollutants in violation of this permit;
3. Municipal sludge contamination; and

4. Toxicity to life in the receiving stream.

Within 180 days of the effective date of this permit issuance or reissuance (excluding permit
modifications), the permittee shall review the local limits of the program and submit to EPD
a written technical evaluation of the need to revise the local limits.

Ensuring that industrial wastewater discharges from industrial users are regulated through
discharge permits or equivalent individual control mechanisms. Compliance schedules will
be required of each industrial user for the installation of control technologies to meet
applicable pretreatment standards and the requirements of the approved program,

Inspecting, surveying, and monitoring to determine if the industrial user is in compliance
with the applicable pretreatment standards.

Equitably maintaining and adjusting revenue levels to ensure adequate and continued
pretreatment progfam implementation.

Preparing a list of industrial users which, during the previous twelve months, have been in
significant noncompliance with the pretreatment requirements enumerated in 40 CFR Part
403.8 (f)(2)(viii). This list will be published annually each April in the newspaper with the
largest circulation in the service area.



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 22 of 25
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0021504

APPROVED PRETREATMENT PROGRAM ANNUAL REPORT

1.

Within 30 days of the close of the reporting period March through April, the permittee shall submita

report to the EPD that includes:

a. An updated list of POTW industrial users;

b. The results of POTW sampling and analyses required by the EPD;

c. A summary of POTW industrial user inspections;

d. A summary of POTW operations including information on upsets, interferences, pass
through events, or violations of the permit related to industrial user discharges;

e. A summary of all activities to involve and inform the public of pretreatment requirements;

f A summary of the annual pretreatment program budget;

g A descriptive summary of any compliance activities initiated, ongoing, or completed against
industrial users which shall include the number of administrative orders, show cause
hearings, penalties, civil actions, and fines;

h. A list of contributing industries using the treatment works, divided into Standard Industrial
Classification Code (SIC) categories, which have been issued permits or similar enforceable
individual control mechanisms, and a status of compliance for each industrial user. The list
should also identify the industries that are categorical or significant industrial users

i. The name and address of each industrial user that has received a conditionally revised
discharge limit;

j- A list of all industrial users who were in significant noncompliance with applicable
pretreatment standards and requirements;

k. A list of all industrial users showing the date that each was notified that a categorical

pretreatment standard had been promulgated by EPA for their industrial category and the
status of each industrial user in achieving compliance within the 3 year period allowed by the
Federal Act; and

A description of all substantial changes proposed for the program. All substantial changes
must first be approved by the EPD before formal adoption by the POTW. Substantial
changes shall include but not be limited to:

Changes in legal authority;

Changes in local limits;

Changes in the control mechanisms;

Changes in the method for implementing categorical pretreatment standards.

A decrease in the frequency of self-monitoring or reporting required of industrial
users;

LR WNe



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 23 of 25
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0021504

6. A decrease in the frequency of industrial user inspections or sampling by the POTW;

7 Significant reductions in the program resources including personnel commitments,
equipment, and funding levels;

8. Changes in confidentiality procedures; and

9. Changes in the POTW sludge disposal and management practices.

2. Reports submitted by an industrial user will be retained by the permittee for at least 3 years and shall
be available to the EPD for inspection and copying. This period shall be extended during the course
of any unresolved litigation concerning the discharge of pollutants by an industrial user or
conceming the operations of the program or when requested by the Director.

INDUSTRIAL PRETREATMENT STANDARDS

Effluent limitations for the permittee's discharge are listed in Part I. Other pollutants attributable to
industrial users may also be present in the discharge. When sufficient information becomes available, this
permit may be revised to specify effluent limitations for these pollutants based on best practicable
technology or water quality standards. Once the specific nature of industrial contributions has been
identified, data collection and reporting may be required for parameters not specified in Part I.

REQUIREMENTS FOR EFFLUENT LIMITATIONS ON POLLUTANTS ATTRIBUTABLE TO
INDUSTRIAL USERS

1. The permittee shall require all industrial dischargers to the POTW to meet State pretreatment
regulations promulgated in response to Section 307(b) of the Federal Act. Other information about
new industrial discharges may be required and will be requested from the permittee after the EPD
has received notice of the discharge.

2. The permittee may be required to supplement the requirements of the State and Federal pretreatment
regulations to ensure compliance with all applicable effluent limitations listed in Part I
Supplemental actions by the permittee concerning some or all of the industries discharging to the
POTW may be necessary.

RETAINER

EPD may require the permittee to amend an approved pretreatment program to incorporate revisions in State
Pretreatment Regulations or other EPD requirements. Any approved POTW pretreatment program
identified by EPD that needs to modify its program to incorporate requirements that have resulted from
revision to the Rules shall develop and submit those revisions to EPD no later than one (1) year of
notification by EPD to modify the Program. Any modifications made to the approved pretreatment program
must be incorporated into the permit and the program pursuant to Chapter 391-3-6-.09(7) of the State Rules.
Implementation of any revision or amendments to the program shall be described in the subsequent annual
report to the EPD,



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION (EPD)

FACT SHEET

APPLICATION FOR A NATIONAL POLLUTANT DISCHARGE ELIMINATION
SYSTEM (NPDES) PERMIT TO DISCHARGE TREATED WASTEWATER INTO
WATERS OF THE STATE OF GEORGIA

Technical Contact: Audra Dickson (audra.dickson@dnr.ga.gov)
Phone Number: 404-463-4934

Permit is: (Check one)

New Issuance

Revocation/Reissuance with no significant modifications

1
2
3 Revocation/Reissuance with modifications
4 X Modification only

Permit No. GA0021504

1. SYNOPSIS OF APPLICATION

The Georgia Environmental Protection Division proposes to modify an NPDES permit to
the facility identified below. The draft permit places conditions on the discharge of
pollutants from the wastewater treatment plant to waters of the State.

1.1  Name and Address of Applicant
City of Cornelia
P.O. Box 785
Cornelia, Georgia 30531
1.2 Facility Name & Location
City of Cornelia Water Pollution Control Plant (WPCP)
514 Nicolon Drive

Cornelia, Georgia 30531
(Habersham County)

13  Design Capacity

3.0MGD

FACT SHEET - Page 1 of § Facility Name: City of Comelia WPCP
Permit No. GA0021504 Date: October 2019



14  Receiving Water and River Basin

South Fork Mud Creek tributary to Mud Creek tributary in the Chattahoochee
River Basin

1.5  Description of the Wastewater Treatment Facility
Course screening, grit removal, primary sedimentation using clarifiers with scum
removal, 2 aeration activated sludge basins, chlorine disinfection, 3 separate sand
filters, de-chlorination, post aeration, tricking anaerobic digestion and dewatered

on sand drying beds and/or with a portable belt filter press. Dewatered sludge is
disposed of at the County landfill.

2. RATIONALE FOR MODIFICATIONS TO THE PERMIT:
The permit is being modified to include an annual phosphorus effluent limit to comply
with the waste load allocation listed in the December 2017 Final Total Maximum Daily
Load Evaluation for Lake Lanier in the Chattahoochee River Basin for Chlorophyll a.
The modifications to the permit are as follows:
. Part I.B.1.
Added an annual total phosphorus load of 3,425 Ibs/year in accordance with the
interim wasteload allocation listed in the Lake Lanier in the Chattahoochee River

Basin for Chlorophyll a TMDL for this facility. A compliance schedule is not
needed nor required to meet the annual limit,

o Part I.C.11

Removed compliance schedule for achieving the total recoverable zinc effluent
limit, since the limit became effective on December 1, 2017.

. Part I.C.12
Removed permit condition Part 1.C.12, titled “Reopener Clause- Lake Lanier
TMDL” because this permit modification includes the interim wasteload allocation
referenced in the permit condition.
3. OTHER PERMIT REQUIREMENTS AND CONSIDERATIONS
31 Service Delivery Strategy

City of Cornelia is in compliance with the Department of Community Affairs approved
Service Delivery Strategy.

FACT SHEET - Page 2 of § Facility Name: City of Cornelia WPCP
Permit No. GA0021504 Date: October 2019



32 Anti-Backsliding

The limits in this permit are in compliance with the 40 C.F.R. 122.44(l), which requires a
reissued permit to be as stringent as the previous permit.

4. REPORTING

The facility has been assigned to the following EPD office for reporting, compliance and
enforcement. Signed copies of all required reports in Part .C.2 of the permit shail be
submitted to the following address:

Georgia Environmental Protection Division
Mountain District — Cartersville Office
P.O. Box 3250
Cartersville, Georgia 30120

5. PROCEDURES FOR THE FORMULATION OF FINAL DETERMINATIONS

5.1 Comment Period

The Georgia Environmental Protection Division (EPD) proposes to issue an NPDES
permit to this applicant subject to the effluent limitations and special conditions outlined
above. These determinations are tentative.

Georgia Environmental Protection Division
Wastewater Regulatory Program

2 Martin Luther King Jr. Drive

Suite 1152 East

Atlanta, Georgia 30334

The permit application, draft permit, and other information are available for review at 2
Martin Luther King Jr. Drive, Suite 1152 East, Atlanta, Georgia 30334, between the
hours of 8:00 a.m. and 4:30 p.m., Monday through Friday. For additional information,
you can contact the person listed as the technical contact above at 404-463-1511.

52 Public Comments

Persons wishing to comment upon or object to the proposed determinations are invited
to submit same in writing to the EPD address above, or via e-mail at
EPD.comments@dnr.ga.gov, within 30 days of the initiation of the public comment
period. All comments received prior to that date will be considered in the formulation of
final determinations regarding the application. The NPDES permit number should be
placed on the top of the first page of comments to ensure that your comments will be
forwarded to the appropriate staff.

FACT SHEET - Page 3 of 5 Facility Name: City of Comelia WPCP
Permit No. GA0021504 Date: October 2019



5.3  Public Hearing

Any applicant, affected state or interstate agency, the Regional Administrator of the U.S.
Environmental Protection Agency (EPA) or any other interested agency, person or group
of persons may request a public hearing with respect to an NPDES permit application if
such request is filed within thirty (30) days following the date of the public notice for
such application. Such request must indicate the interest of the party filing the request,
the reasons why a hearing is requested, and those specific portions of the application or
other NPDES form or information to be considered at the public hearing.

The Director shall hold a hearing if he determines that there is sufficient public interest in
holding such a hearing. If a public hearing is held, notice of same shall be provided at
least thirty (30) days in advance of the hearing date.

In the event that a public hearing is held, both oral and written comments will be
accepted; however, for the accuracy of the record, written comments are encouraged.
The Director or a designee reserves the right to fix reasonable limits on the time allowed
for oral statements and such other procedural requirements, as deemed appropriate.

Following a public hearing, the Director, unless it is decided to deny the permit, may
make such modifications in the terms and conditions of the proposed permit as may be
appropriate and shall issue the permit.

If no public hearing is held, and, after review of the written comments received, the
Director determines that a permit should be issued and that the determinations as set forth
in the proposed permit are substantially unchanged, the permit will be issued and will
become final in the absence of a request for a contested hearing. Notice of issuance or
denial will be made available to all interested persons and those persons that submitted
written comments to the Director on the proposed permit.

If no public hearing is held, but the Director determines, after a review of the written
comments received, that a permit should be issued but that substantial changes in the
proposed permit are warranted, public notice of the revised determinations will be given
and written comments accepted in the same manner as the initial notice of application
was given and written comments accepted pursuvant to EPD Rules, Water Quality
Control, subparagraph 391-3-6-.06(7)(b). The Director shall provide an opportunity for
public hearing on the revised determinations. Such opportunity for public hearing and
the issuance or denial of a permit thereafter shall be in accordance with the procedures
as are set forth above.

54 Final Determination

At the time that any final permit decision is made, the Director shall issue a response to
comments. The issued permit and resporses to comments can be can be found at the
following address: